

401 Tata Steel IJmuiden BV
 Mendelshoekstraat 1
 Postbus 18000
 1970 CA IJmuiden The Netherlands
 Telephone: 020-492110
 Company trade register: 5484851
 E-mail: info.testing@tatasteel.com

402 Reference
 4500035562
 11009866
 00030
 403 Inspection certificate 3.1, EN10204.

404 MAANTALI
 2021008800 00
 405 Dec. nr
 2021008800 00
 406 Customer/contract
 SERVICE CENTRE MAASTRICHT B.V.
 B.U. FEIJEN
 POSTBUS 10.000
 1970 CA IJMUIDEN
 NOORDHOLLAND

TATA STEEL

407 Hot rolled dry, Coil, S355MC, YMPRESS WG S:01-2010.
 Mill edges.
 Impact test.
 Suitability for: Part galvanising, Cutting into sheet.
 Tolerance EN 10051 : 2010 (E) (width tolerance +20/-0 mm) Dev.Tol. (Thickness
 tolerance +0.22/-0.22 mm).
 PRODUCE AND TEST ACCORDING TO EN 10149-2
 Country of melt and pour : The Netherlands.

408 Order nr.
 57493 C
 409 All dispatch note
 71983
 410 Transport
 C EST LA VIE

TENSILE TEST		IMPACT TEST AND OTHER TESTS																							
PROD. IDENT	MASS kg	MR	CAST MR.	15 mm	E11	E12	E13	E14	E15	E16	E17	E18	E19	E20	E21	E22	E23	E24	E25	E26	E27	E28	E29	E30	
2957028	31980	1	S0505	32	IL	P	401	525	28.5	76															
TOTAL		31980		1																					

CHEMICAL COMPOSITION in %																					
CAST MR.	PROD. IDENT	C	Mn	P	S	Si	Al	Cu	Cr	Ni	Mo	Mb	V	N	B	C-eq	Al-Z0	Sn	Ti	C-eq1	
S0505		0.057	1.315	0.015	0.004	0.011	0.040	0.008	0.021	0.018	0.003	0.034	0.002	0.0041	0.0000	0.037	0.001	0.001	0.001	0.283	
411 1: J/cm ² 2: J/cm ² 3: Later. exp. (mm) 4: Contraction (%) 5: Shear area (%)																					
412 1: Top 2: Middle 3: Bottom C-eq1: C + Mn/6 + (Cr + Mo + V)/5 + (Ni + Cu)/15																					
413 STEELMAKING PROCESS: BO Page 1 of 1																					
414 Stamp of the expert : Tata Steel IJmuiden BV																					

415 We hereby confirm that we comply to the terms of our order
 acknowledgement and any agreed concessions
 0190675E

416 JEFFREY FLEMING
 MGR. MECH. TESTING
Jeffrey Fleming

417 IJMUIDEN, 23 JANUARI 2021